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FCC RF Test Report

APPLICANT : Shenzhen Gongjin Electronics Co.,Ltd.
EQUIPMENT : Nokia Smart Node

BRAND NAME : Nokia

MODEL NAME : Nokia Multi-Standard Smart Node N77(SN5177)
FCCID : VAVSNS5I77

STANDARD : 47 CFR Part 27 Subpart O (3700-3980MHz)
CLASSIFICATION : Licensed Non-Broadcast Station Transmitter (TNB)
TEST DATE(S) : Aug. 26, 2024 ~ Sep 27, 2024

We, Sporton International Inc. (KunShan), would like to declare that the tested sample has
been evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (KunShan), the test report shall not be reproduced

except in full.

Note:

1. The Nokia Multi Standard Smart Node N77 can work in SA mode (5G Only): n77 MIMO
(Model: SN5I77; FCC ID: VAVSN5I77).

2. The Nokia Multi Standard Smart Node N77 can work in NSA mode (5G+4G), provided that
smart node 4G (Model SN4IBN; FCC ID: V4V1SN4IBN) devices and 5G (Model : SN5177; FCC
ID: VAVSNSI77) devices need to be used together(n77 MIMO+ B2/B14/B66 MIMO).

=X

7~ |ACCREDITED
KT Cert #5145.02

\‘\\w,/’/
\_______/

r?,/
/ n\\‘\\\

3 ngov"j?&

Approved by: Jason Jia

e

Sporton International Inc. (Kunshan)
No. 1098, Pengxi North Road, Kunshan Economic Development Zone Jiangsu Province 215300
People’s Republic of China

Sporton International Inc. (Kunshan) Page Number 11 of 20
TEL : +86-512-57900158 Report Issued Date : Dec. 18, 2024
FCC ID : V4VSN5I77 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



samran . FCC RF Test Report Report No. : FG472906

TABLE OF CONTENTS

REVISION HISTORY ..ottt ittt ettt stttk sa e e sh st e s s e e s R e e e as e e e s et e nm e e e s be e e nnneennne e e anreesnreeenneens 3
SUMMARY OF TEST RESULT ..ottt ettt sttt s ettt e s et et e s e et e e ettt e e et e e e e e anbn e e e e aneee 4
1  GENERAL DESCRIPTION ...ttt ittt ettt sttt ettt sbe e sateesateaaabe e e ssbe e e beeasbeeesmbeeesabeesnbeeaabseesnbeseneaens 5
IO R Y o] o] [ Tot= T o | T OSSP O PP PP PPPPPPTPP 5
|V =g V) =Tt (U = PSSP 5
1.3 Product Feature of EQUIPMENT UNAET TEST.....cciuuiiiiiiiiiieiiiiii ettt 5
1.4 Product Specification of EQUIPMENT UNAEI TEST......cocuuiiiiiiiiiieiiiieie it 5
ST \¥ (o T [ Tor= Vo o o =L N PRSPPI 6
1.6 Maximum EIRP and EmiSSiON DESIGNALOL ........c.uutiiiiiiiiaiiiiiee ittt sttt e e snnneees 6
O A =211 [0l o Tox 11 [0 [ SO PP PP PPPPTPP 6
R T =T AR Yo 1 11T - PSSR 6
1.9 ApPPlCADIE STANAAIAS .....cco it 7
2 TEST CONFIGURATION OF EQUIPMENT UNDER TEST ....ctiiiiiiiiieiiiiiee et 8
2205 A =1 1Y o o PSR 8
2.2 Connection Diagram Of TESE SYSIEM ... ...iiiiiiiie ittt e e 9
2.3 Support Unit used in test configuration and SYSIEM .........ccoiuiiieiiiiiieiee e 9
2.4  Measurement Results EXplanation EXAmMPIE........c..oioiiiiiiiiiii e 9
2.5 Frequency List of Low/Middle/High Channels ...t 10
3 CONDUCTED TEST ITEMS ...ttt ettt e bt e e e s et e e e e ekt e e e e e nbe e e e e anbb e e e e anbaeeeenneee 11
3.1 Measuring INSITUMENLS .....ccoi i 11
I I = 1S BT (0 o PR 11
3.3 Test Result Of CONAUCTEA TEST........viiiiiiiiie ittt e e e e e s e e e nrreee e 11
3.4 Conducted Output Power and EIRP ..., 12
3.5 Occupied BandWidth ... ——————— 13
3.6 Conducted Band EAQE .......coooiiiiii e 14
3.7 Conducted SPUMOUS EMISSION .....ccccoeiiii i 15
4 RADIATED TEST ITEMS .ottt ettt ettt ettt e s bt e s st e e sk e e e sab et e ke e e ss bt e e bbeesnbeeeneeen 16
4.1 Measuring INSITUMENLS .....ccoii i 16
N = 1 BT (0 o PR 16
4.3 Test Result Of RAIAIE TES......cciiiiiiiiiiiee ittt e e e s e e e s snnre e e 17
4.4 Radiated SPUNOUS EMISSION ....cccciiii i 18
5 LIST OF MEASURING EQUIPMENT .....ciitiiiitititit ettt ettt ettt e nbne e s e e e 19
6 MEASUREMENT UNCERTAINTY Lottt ettt ettt ettt et e e s st e e e smbe e e e e snbe e e e e anbe e e e e nnbeeeesnneee 20

APPENDIX A. TEST RESULTS OF CONDUCTED TEST
APPENDIX B. TEST RESULTS OF RADIATED TEST
APPENDIX C. TEST SETUP PHOTOGRAPHS

Sporton International Inc. (Kunshan) Page Number 1 2 of 20
TEL : +86-512-57900158 Report Issued Date : Dec. 18, 2024
FCC ID : V4VSN5I77 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



samran . FCC RF Test Report Report No. : FG472906

REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

FG472906 Rev. 01 Initial issue of report Dec. 18, 2024
Sporton International Inc. (Kunshan) Page Number : 3 of 20

TEL : +86-512-57900158 Report Issued Date : Dec. 18, 2024
FCC ID : V4VSN5I77 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



samran . FCC RF Test Report Report No. : FG472906

SUMMARY OF TEST RESULT

g:g?or:‘ FCC Rule Description Limit Result| Remark
§2.1046 Conducted Output Power Reporting Only
3.4 : ; : PASS -
. Equivalent Isotropic Radiated Power
§27.50(j)(2) (5G NR n77) EIRP < 1640Watt
3.5 §2.1049 Occupied Bandwidth Reporting Only PASS -
§2.1051 Conducted Band Edge Measurement
3.6 §27.53(1)(1) (56 NR n77) < 43+10log10(P[Watts])| PASS
§2.1051 Conducted Spurious Emission i
37 §27.53(1)(2) (5G NR n77) < 43+10log10(P[Watts])| PASS
Under limit
§2.1053 Radiated Spurious Emission 31.57 dB at
4.4 §27.53()(2) (5G NR n77) < 43+10logro(PWatts]) | PASS | 2605 00
MHz

Note: This is a variant report, the change note could be referred to the Nokia Multi-Standard Smart Node N77(SN5177)_
Class Il Permissive Change letter which is exhibit separately. According to the change, only the related test cases were

verified from original report FG331457.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or in
accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”
Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared by
the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Shenzhen Gongjin Electronics Co.,Ltd.
No.2 Danzi North Road, Kengzi Street, Pingshan District, Shenzhen, Guangdong, 518122, P.R. China

1.2 Manufacturer
Nokia Solutions and Networks Oy

Karakaari 7, 02610 Espoo, Finland

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Nokia Smart Node
Brand Name Nokia
Model Name Nokia Multi-Standard Smart Node N77(SN5177)
FCCID V4VSN5I77
HW Version V0.2
SW Version 1.2.26.47.77
EUT Stage Identical Prototype

Remark: There are three types of EUT, sample 1 is SA mode (5G only), sample 2 and sample 3 are
both NSA mode (5G devices + 4G devices), the differences between the sample 2 and 3 is that the LTE
interface board is replaced. According to the differences, we choose sample 1 to full test and the
sample 2 is verified the worst RSE mode for the differences

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Frequency 5G NR n77: 3700 MHz ~ 3980 MHz
SCS 30kHz
Bandwidth n77 (30kHz): 10/20/30/40/50/60/70/80/90/100MHz

<Ant. 1> 5G NR n77: 6.14 dBi
<Ant. 2> 5G NR n77: 8.16 dBi
Type of Modulation CP-OFDM: QPSK / 16QAM / 64QAM / 256QAM

Remark:

1. 5GNR Tx is non-signaling mode (Control tool "QRCT”).

2. The base station only support 5GNR full RB.

3. For SISO & UL MIMO mode, the testing has assessed only UL MIMO mode by referring to the
higher output power. The UL MIMO mode is completely uncorrelated, so the directional gain is
selected the maximum gain among all antennas.

4. The device supported NSA combinations, only combination of LTE worst band (Nokia Smart Node
(SN4IBN)) and 5G NR n77(sample 1) test data is shown in the report.

Antenna Gain
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum EIRP and Emission Designator

56 NR;';; g(')'k"l_'l"zmo for QPSK 16QAM / 64QAM / 256QAM
BW (MHz) F’eque(!hr;ltl:_lyz )R'ange IVIIE?;:;'(“;'J)" D'i?i'gﬁlﬁgr "é?;';?“,‘vr)“ Dirgilszlac:cr;r
(99%OBW) (99%O0BW)
10 3705.00 ~ 3975.00 3.5941 8M77G7D 3.7074 8MB7W7D
20 3710.01 ~ 3969.99 3.6143 18M7G7D 3.6185 18M7W7D
30 3715.02 ~ 3964.98 3.5978 28M2G7D 3.5772 28M3W7D

Note: All modulations have been tested, and only the worst test results of PSK & QAM are shown in the

report.

1.7 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

Sporton Site No.

FCC Designation No.

FCC Test Firm
Registration No.

Test Site No.

03CHO04-KS
THO1-KS CN1257 314309
1.8 Test Software
Item Site Manufacturer Name Version
1. 03CHO04-KS AUDIX E3 6.2009-8-24al
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1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 27

’ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

¢ FCC KDB 412172 DO1 Determining ERP and EIRP v01r01

Remark:

All test items were verified and recorded according to the standards and without any deviation during

the test.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items are performed according to KDB 971168 D01 Power

Meas License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane)

were recorded in this report.

The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission

test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst

case emissions are reported.

X Plane Y Plane Z Plane
Orthogonal
Planes of EUT
. . Test
Bandwidth (MHz) Modulation RB #
5G Channel
Test Items NR PI/2 256
10 (20 | 30 | 40 | 50 ( 60 | 70 | 80 | 90 | 100 BPSK QPSK|{16QAM (64QAM QAM 1 |Partial(Full] L (M |H
sl ol n77| v | v | v - v v v v - - v iv]|v|v
Power
26dB and 99%
Bandwidth n77| v | v | v - v v v v - - v \'%
e n77| v | v | v - v v v v - - vV |v v
Band Edge
Conducted
Spurious n77| v | v | v - v v v v - - V| v]v]|v
Emission
E.LR.P n77| v | v | v - v v v v - - v iv]v|v
Radiated
Spurious n77 Worst Case v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Frequency Stability : Normal Voltage = 12V; Low Voltage =10V; High Voltage =14V.

Sporton International Inc. (Kunshan)
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FCC ID : V4VSN5I77

Page Number

Report Issued Date : Dec. 18, 2024

Report Version
Report Template No.: BU5-FGLTE Version 2.0

: 8 of 20

: Rev. 01




samran . FCC RF Test Report Report No. : FG472906

2.2 Connection Diagram of Test System

Power
EUT Notebook

Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model No. FCCID Data Cable |Power Cord
1, |PC Power GW GPS-3030D N/A N/A Unshielded, 1.8 m
Supply
AC IIP:
2. |Notebook Lenovo G480 QDS-BRCM10501|N/A Unshielded, 1.8 m
DC O/P:
Shielded, 1.8 m
3, [NokiaSmart |\ i SN4IBN VAVAISN4IBN  |N/A N/A
Node(SN4IBN)

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 6.50 dB.

Example :
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Offset(dB) = RF cable loss(dB).
=6.50 (dB)

2.5 Frequency List of Low/Middle/High Channels

5G n77 (30kHz) Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 647668 656000 664332
%0 Frequency 3715.02 3840 3964.98
Channel 647334 656000 664666
20 Frequency 3710.01 3840 3969.99
n Channel 647000 656000 665000
Frequency 3705 3840 3975
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

|

EUT

Power meter

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and Conducted

N - . {» \

Spectrum Analyzer EUT

Spurious Emission

3.2.3 Frequency Stability

= I

Spectrum Analyzer

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and EIRP

3.4.1 Description of the Conducted Output Power Measurement and EIRP Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The power of each fixed or base station transmitting in the 3700-3980 MHz band and situated in any
geographic location is limited to an EIRP of 1640 Watts/MHz.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm

Gr = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2.  The transmitter output port was connected to the Power meter.

3. Set EUT at maximum power.

4. Select lowest, middle, and highest channels for each band and different modulation.

5.  Measure and record the power level from the Power meter.
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3.5 Occupied Bandwidth

3.5.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement
27.53(1)(1)
For base station operations in the 3700-3980 MHz band, the conducted power of any emission
outside the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this
paragraph is based on the use of measurement instrumentation employing a resolution bandwidth of
1 megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the
licensee's frequency block, a resolution bandwidth of at least one percent of the emission bandwidth
of the fundamental emission of the transmitter may be employed.
3.6.2 Test Procedures
1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to spectrum analyzer.
3.  The band edges of low and high channels for the highest RF powers were measured.
4. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
5. Beyond the 1 MHz band from the band edge, RBW=1MHz was used or a narrower RBW was
used (generally limited to no less than 1% of the OBW) and the measured power was
integrated over the full required measurement bandwidth.
6.  Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
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3.7 Conducted Spurious Emission

3.7.1 Description of Conducted Spurious Emission Measurement
The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a
frequency including its 10" harmonic.
3.7.2 Test Procedures
1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to spectrum analyzer.
3.  The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was measured.
5. The conducted spurious emission for the whole frequency range was taken.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
7.  Setspectrum analyzer with RMS detector.
8.  Taking the record of maximum spurious emission.
9. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 Forradiated test below 30MHz

- ) ) [® :

1
Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

4.2.2 Forradiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

L] L]
Spectrum Analyzer | Receiver
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4.2.3 For radiated test above 1GHz

RX Antenna

1~-4dm

Metal Full Soldered Ground Plane

- ..

Spectrum Analyzer ! Receiver

4.3 Test Result of Radiated Test

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission
The radiated spurious emission was measured by substitution method according to ANSI C63.26.
The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.
442 Test Procedures
1. The testing follows ANSI C63.26 Section 5.5
2. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
4. The table was rotated 360 degrees to determine the position of the highest spurious emission.
5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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Report No. : FG472906

5 List of Measuring Equipment

Calibrati
Instrument Manufacturer | Model No. | Serial No. [Characteristics a :)ar::elon Test Date Due Date Remark
Spectrum y Aug. 27, 2024~ Conducted
Analyzor R&S FSV40 101040 | 10Hz=40GHz | Oct. 11,2023 ['g 3“7 % 0| Oct. 10, 2024 (THO1 k&)
Pulse Power . 300MHz~40GH Aug. 27, 2024~ Conducted
Senor Anritsu MA2411B | 0917070 : Jan. 02,2024 |'g 2“0 00| Jan. 01,2025 | piores)
. 50MHz Aug. 27, 2024~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 02, 2024 Sep. 27, 2024 Jan. 01, 2025 (THO1-KS)
Temperature &hu H2014011| -40~+150°C Aug. 27, 2024~ Conducted
midity chamber Hongzhan LP-150U 440 20%~95%RH Jul. 04, 2024 Sep. 27, 2024 Jul. 03, 2025 (THO1-KS)
EXA Spectrum . MY574710| 10Hz-44G,MAX Radiation
Analyzer Keysight N9010B 79 30dB Oct. 11, 2023 | Aug. 26, 2024 | Oct. 10, 2024 (03CHO4-KS)
Loop Antenna R&S HFH2-Z2E | 101125 | 9kHz~30MHz | Sep. 112023 | Aug. 26, 2024 | Sep. 10, 2024 (0333‘:82?28)
i Radiation
Bilog Antenna TeseQ CBL611D | 44483 | 30MHz-1GHz |Dec. 06,2023 | Aug. 26, 2024 | Dec. 05,2024 | (oo Y
Double Ridge . - Radiation
Horn Antenna | ETS-Lindgren 3117 75957 | 1GHz~18GHz | Oct. 23, 2023 | Aug. 26, 2024 | Oct. 22,2024 | 130,k
Radiation
SHF-EHF Horn Com-power AH-840 101070 | 18GHz~40GHz | Jan. 27, 2024 | Aug. 26, 2024 | Jan. 26, 2025 (03CH04-KS)
o Radiation
Amplifier SONOMA 310N 413740 | 9KHz-1GHz | Jan. 03,2024 | Aug. 26, 2024 | Jan. 02, 2025 (03CHO4-KS)
Amplifier EM EM18G40GA| 060728 | 18~40GHz | Jan.02, 2024 | Aug. 26, 2024 | Jan. 01, 2025 (0333‘:;82?28)
high gain Amplifier EM EMO1G18GA| 060840 | 1Ghz-18Ghz | Oct. 11, 2023 | Aug. 26, 2024 | Oct. 10, 2024 (OBRSﬂSE?I?S)
Amplifier EM EMO1G18GA| 060892 | 1Ghz-18Ghz | Oct. 11, 2023 | Aug. 26, 2024 | Oct. 10, 2024 (0?8(::32?23)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Aug. 26, 2024 NCR (03CH04-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR Aug. 26, 2024 NCR (0?331'82?;8)
AntennaMast | ChamPro | EM1000-A |060762-A| 1m~4m NCR Aug. 26, 2024 NCR (0?8&82?23)
NCR: No Calibration Required
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samran . FCC RF Test Report Report No. : FG472906

6 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Conducted Spurious Emission & Bandedge +2.22 dB
Occupied Channel Bandwidth +0.1%

Conducted Power +0.50 dB
Peak to Average Ratio +0.46 dB
Frequency Stability *0.4 Hz

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.83dB
Confidence of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 2.83dB
Confidence of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 2.82dB
Confidence of 95% (U = 2Uc(y)) )

----------- THE END -------—--
Sporton International Inc. (Kunshan) Page Number : 20 of 20
TEL : +86-512-57900158 Report Issued Date : Dec. 18, 2024
FCC ID : V4VSN5I77 Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



samran . FCC RF Test Report Report No. : FG472906

Appendix A. Test Results of Conducted Test

. _ Temperature : 22~23C
Test Engineer : Smile Wang - —
Relative Humidity : 40~42%
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Report No. : FG472906

R1 n77

Transmitter Conducted Output Power And EIRP, (GT - LC)=8.16dB

BW Channel Frequency MHz Power Gain EIRP (W) Modulation
647000 3705 27.36 8.16 3.5648 QPSK
10M 656000 3840 27.40 8.16 3.5041 QPSK
665000 3975 27.20 8.16 3.4322 QPSK
647334 3710.01 27.42 8.16 3.6143 QPSK
20M 656000 3840 27.36 8.16 3.5621 QPSK
664666 3969.99 27.10 8.16 3.3554 QPSK
647668 3715.02 27.40 8.16 3.5978 QPSK
30M 656000 3840 27.30 8.16 3.5122 QPSK
664332 3964.98 27.21 8.16 3.4417 QPSK
647000 3705 27.42 8.16 3.6102 16QAM
10M 656000 3840 27.53 8.16 3.7074 16QAM
665000 3975 27.32 8.16 3.5323 16QAM
647334 3710.01 27.36 8.16 3.5648 16QAM
20M 656000 3840 27.29 8.16 3.5084 16QAM
664666 3969.99 27.35 8.16 3.5533 16QAM
647668 3715.02 27.38 8.16 3.5772 16QAM
30M 656000 3840 27.02 8.16 3.2932 16QAM
664332 3964.98 26.96 8.16 3.2511 16QAM
647000 3705 27.40 8.16 3.5978 64QAM
10M 656000 3840 27.40 8.16 3.5980 64QAM
665000 3975 27.39 8.16 3.5896 64QAM
647334 3710.01 27.43 8.16 3.6185 64QAM
20M 656000 3840 27.22 8.16 3.4480 64QAM
664666 3969.99 27.37 8.16 3.5734 64QAM
647668 3715.02 26.99 8.16 3.2706 64QAM
30M 656000 3840 27.14 8.16 3.3888 64QAM
664332 3964.98 27.27 8.16 3.4917 64QAM
647000 3705 27.37 8.16 3.5689 256QAM
10M 656000 3840 27.35 8.16 3.5566 256QAM
665000 3975 27.19 8.16 3.4282 256QAM
647334 3710.01 27.40 8.16 3.5937 256QAM
20M 656000 3840 27.37 8.16 3.5689 256QAM
664666 3969.99 27.15 8.16 3.3940 256QAM
647668 3715.02 27.22 8.16 3.4484 256QAM
30M 656000 3840 27.17 8.16 3.4091 256QAM
664332 3964.98 27.06 8.16 3.3300 256QAM
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saranas. FCC RF Test Report Report No. : FG472906
26DB Bandwidth
Mode FR1 n77 : 26dB BW(MHz) / CP
ANT. Ant2
BW 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.53 9.51 9.33 9.59
ANT. Ant1
BW 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.57 9.7 9.47 9.65
Mode FR1 n77 : 26dB BW(MHz) / CP
ANT. Ant2
BW 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 20.46 20.62 20.50 20.38
ANT. Ant1
BW 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 20.38 20.46 20.46 20.38
Mode FR1 n77 : 26dB BW(MHz) / CP
ANT. Ant2
BW 30MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 30.21 30.39 30.09 30.51
ANT. Ant1
BW 30MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 30.45 30.27 30.33 30.27
Sporton International Inc. (Kunshan) Page Number 1 A1-2 of 45

TEL : +86-512-57900158
FCC ID : VAVSN5I77



s=aranas. FCC RF Test Report

Report No.

FG472906

10M-ANT2

FR1 n77 / 10MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

J

pectrum pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 0B @ RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 300 SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
CIE] 18.39 dBm M1 Mi[1] 19.49 dBm
20 dam — - vy A 3.8419580 GHz 20 dem P vy A 3.8393410 GHz|
S it canhamet hnfih 17 e 26.00 dB fa et T Tnds YO 26.00 dB
10 dé BW \ 9.530000000 MHZ| 10 da , Bw 3\ 9.510000000 MHz|
/ Q factor \ +03.1 / Q factor \ 403.7
0 dam 0 dam:
y i I
d \
10 d - -10 Y
-0 7 A d s 20 di ~ T
1 Vv It o A ey
0 o= =Py -
40 40 d
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.64 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.841058 GH2 18.39 d8m ndB down 9.53 MHz M1 1 3.839341 GHz 19.49 dBm ndB down 9.51 MHz
T 1 3.835165 GHz -7.68 dBm nd@ 26.00 d& T 1 -5.44 dbm nde. 26.00 dB
T2 1 3.944595 GHz -7.81 dam q factor 403.1 T2 1 -5.55 dam q factar 403.7
7 ! il '
8 S0 J - L RAs

64QAM

256QAM

Middle Channel

Middle Channel

J

ctrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 d& & RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 18.98 dBm R 1843 dBm
20 dBm 3.8375620 GHz 20 dam X, 3.8424180 GHz
= s A AU PNV N
/ fit 26.00 dB) il e ST SN 26.00 dB)
10 dé BW \ 9.331000000 MHZ| 10 dan Bw 9.590000000 MHZ|
{ Qfactor Y +11.3 Qfactor +00.7
0 dam L 0 dém:
10 d -10d
\ \
\ \
20 - -20 -
| A e o
a0 d = 304 - =
pavd e e | ]
a0 -40
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 3.837562 GH2 18.38 dBm ndB down 9,331 MHz M1 1 3.84241E GHz 18.43 d8m ndB down 9,50 MHz
T 1 3.835305 GHz ~7.34 dBm nd@ 26.00 d& 1 1 3.835225 GHz -7.59 dBm nd@ 26.00 d&
T2 1 3.944535 GHz -8.01 dam q factor 411.3 T2 1 -7.66 dam q factor 400.7
7 T il Y
L L 4 - L L -

Sporton International Inc. (Kunshan)
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Report No. :

10M-ANT1

FR1 n77 / 10MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

J

pectrum v pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 0B @ RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 15.95 dim M1 18.81 dBm
20 dom n y -
20 de; 3.8372030 GHz 20 de P P 3.8370020 GHz
- 26.00 dB FdB 26.00 dB
10 d8 9.570000000 MHz| 10 da f BwW Y 9.710000000 MHZ|
Q factor | +00.9) ! Q factor I 305.2)
0 dam 0 dBm + -
\ Fl
¥ \
10 d L3 0 b \
\ 7
\ / \
-20 -20 df T
A 1
) — =
—/ AW N
= 40 d
S0 50
60 60 df
70 d -70
OF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.837203 GH2 15.95 dBm ndB down 9.57 MHz M1 1 3.837002 GHz 18.91 dBm ndB down 9.71 MHz
T 1 3.835205 GHz -9.84 dBm nd@ 26.00 d& T 1 -7.06 dém nde. 26.00 dB
T2 1 3.844775 GHz -10.33 dam q factor 400.9 T2 1 -7.23 dam q factar 2052
7 ! il '
8 S0 J - L RAs

64QAM

256QAM

Middle Channel

Middle Channel

J

ctrum 3 3
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
HE 16.02 dim EEED] 16.16 dBm
20 do 3.8430570 GHZ] 20 dém 3.8407990 GHz]
A i 26.00 dB) e e D W 26.00 dB)
10 dé BW 9.471000000 MHZ| 10 d@ BW \ 9.650000000 MHZ|
Q factor \ 405.6 Q factor \ 398.0
0 dam 0 dém: +
-10d -10d %
20 -20 :
v "‘
a0 d 20 d
o~ . A
- P ] PG NP ¥
o] ch gl S
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.843057 GH2 16.02 dBm ndB down 9,471 MHz M1 1 3.840700 GH2z 16.18 dBm ndB down 9.65 MHz
T 1 3.835245 GHz -10.15 dBm nd@ 26.00 d& 1 1 3.835165 GHz -2.97 dBm nd@ 26.00 d&
T2 1 3.844715 GHz -9.75 dam q factor 405.8 T2 1 -9.95 dam q factor 398.0
7 T 7 !
L L 4 - L L -
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20M-ANT2

FR1 n77 / 20MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
R 20.61 dBm M1 20.21 dBm)
20 dBm e T 3.8458340 GHz 20 dam o e e Vet 3.8392410 GHz
/ ndp 26.00 dB nds - \ 26.00 dB
10 dey £ B 20460000000 MHz 048 7 B \ 20.619000000 MHz
! Q factor \ 188.0, | Q factor Y 186.2|
0 dsm v %= 0 dem : L
¢ v &
¥ (
-10d 4 ¢ -10 I
-20 — -20 ey — = L _ —
AT e — ~
mdam L -30
40 40 d
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.64 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.845834 GH2 20.61 dBm ndB down 20.46 MHz M1 1 3.839241 GHz 20.21 dBm ndB down 20.619 MHz
TL 1 3.82077 GHz -5.14 dBm nd@ 26.00 d& T1 1 3.82061 GHz -5.61 dém ndg 26.00 dB
T2 1 3.85023 GH2 -4.83 dBm Q factor 188.0 T2 1 3.B5023 GH2 -5.37 dem Q factor 1B6.2
7 ! il '
8 S0 J - L RAs

J

64QAM

256QAM

Middle Channel

Middle Channel

ctrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 6.50 GB & RBW 1 Mnz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 20,01 dim k. L) 21.87 dBém
20 d8m S ara e e 3.8376020 GHz 20 dom v G L N i o SN 3.8402000 GHz
ndB 26.00 dB| g ndB 26.00 dB|
10 dé BW 20.500000000 MHz 10 d@ 7 Bw Y 20.380000000 MHZ
Q factor L 187.2] ! q factor \ 188.4
0 dam T 0 dém: ’{ l:
¥
104 ] ‘ / f
/ | \
20 1 — -
-~ . A% T -
~L . o
“2Ttem Y
40 -40
50 df =50 di
60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.837802 GH2 20.01 d8m ndB down 20.5 MHz M1 1 3.B402 GH2 21.87 d8m ndB down 20.38 MHz
T 1 3.82969 GHz -6.06 dBm nd@ 26.00 d& 1 1 3.82981 GHz -4.69 dBm nd@ 26.00 d&
T2 1 3.85019 GH2 -5.45 dBm Q factor 187.2 T2 1 3.85019 GH2 -4.75 dBm Q factor 188.4
7 T il !
L L 4 - L L 4 -
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Report No. :

20M-ANT1

FR1 n77 / 20MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum

&

Ref Level 26.50 dam
o Att 30 dB

Offset 6.50 d& & RBW 1 MHz

SWT

5.7 ps @ VBW 3 MHz

Made Auto FFT

hectrum

Ref Lavel 26.50 dam

Offset 6.50 db & RBW 1 MHz

J

o Att 30dE SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
] EEED] 1846 dBm EY] 21.58 dBm)
20 dam x 3.6350050 GHz 20 dam ~ — ~ ~ 3.8359640 GHz
— ) 3.8350050 G T — NN 885
e e [T NI 26.00 dB - ndB \ 26.00 dB
10 dé 7 B " 20.380000000 MHZ| 10 da 7 By \ 20.460000000 MHZ|
/ q factor \ 188.2] | Q factor 1 187.5)
0 dam 0 dam:
T ;
7 ; i i
-10d 1 L -10 +
/ | | / |
20 - = _
/ |
! =
~ A
40 d
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.64 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.835005 GH2 18.48 dBm ndB down 20.38 MHz M1 1 3.835064 GHz 21.58 dBm ndB down 20.46 MHz
T 1 3.82977 GHz -7.30 dBm nd@ 26.00 d& T1 1 3.82073 GHz -4.78 dém nde. 26.00 dB
T2 1 3.B5015 GH2 -7.50 dBm Q factor 188.2 T2 1 3.85019 GH2 -3.86 dem Q factor 1B7.5
7 ! il '
8 S0 J - L RAs

64QAM

256QAM

Middle Channel

Middle Channel

ctrum 3
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 6.50 GB & RBW 1 Mnz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT o Att S0dE SWT  57ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 16.90 dBm FPRTETEY] 17.96 dim
20 dBm 3.8345250 GHz 20 dam - X 3.8416380 GHz
[ 26.00 dB| T T T el T 26.00 dB|
10 dé 7 BW 20.460000000 MHz 10 d@ BW 20.380000000 MF
/ Q factor 187.4 q factor \ 188.5]
0 dam t 0 dem -
Y ¥
10 d § -10d f I
-20 / 20 f h
s 1 \
; / L { |
a0 -
e A Y e ot e
40
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.834525 GH2 16.30 dBm ndB down 20.46 MHz M1 1 3.84163E GHz 17.98 d8m ndB down 20.38 MHz
T 1 3.82977 GHz -9.08 dBm nd@ 26.00 d& 1 1 3.82061 GHz -7.89 dBm nd@ 26.00 d&
T2 1 3.85023 GH2 -9.99 dBm Q factor 187.4 T2 1 3.85019 GH2 -8.11 dBm Q factor 188.5
i Y i Y
L L 4 - L L 4 -

Sporton International Inc. (Kunshan)
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30M-ANT2

FR1 n77 / 30MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 30dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 18.69 dBm . M1 19.81 dBm
20 dam 3.8388010 GHz 20 dam S - 3.6290310 GHz
=, P e RV PR P T )
VA "B N 26.00 dB) T W \ 26.00 db|
10 o8 - B 0.210000000 MHZ 10 e B 20.590000000 MHZ]
{ Q factor 127.1 Q factor \ 126.0
0 dem: 0 dam: T
f ¥ L
10 d i 10 ,J 1
/ | \
20 } [ il
7 o o
7
AV WA
= 40 d
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.838801 GH2 18.63 dBm ndB down 30.21 MHz M1 1 3.820031 GHz 19.91 dBm ndB down 30.39 MHz
T 1 3.824895 GHz -7.62 dBm nd@ 26.00 d& T 1 -6.17 dbm nde. 26.00 dB
T2 1 3.855105 GH2 -8.26 dBm Q factor 127.1 T2 1 -7.17 dBém Q factor 126.0
7 ! il '
L L 4 -

J

64QAM

256QAM

Middle Channel

Middle Channel

ctrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz Reflevel 26.50 dom  Offset 6.50 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att S0dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M1 EEED] 18.99 dim T 8.8+ dBm
20 dam r— N 3.6295100 GHz 20 dam - — 3.6290310 GHz
ST A e o T 26.00 dB) Y ] 26.00 dB)
10 d8 Bw y 30.090000000 MHz 10 dén Bw i 30.509000000 MF
{ Q factor 127.9 q factor b 125
0 dam T 0 dém:
7 ;
-10d -10d 1|
-z0 ‘J -20 / T
| f
] 304 [ |
= v - g mowa T o
-40 a
50 df -50 d
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.82051 GH2 18.99 d8m ndB down 30.09 MHz M1 1 3.820031 GH2 18.84 d8m ndB down 30,509 MHz
T 1 3.824955 GHz -7.32 dBm nd@ 26.00 d& 1 1 3.824595 GHz -7.47 dBm nd@ 26.00 d&
T2 1 3.855045 GH2 -6.18 dBm Q factor 127.3 T2 1 -7.60 dBm Q factor 125.5
Y Y
( )| J - ( )| J -

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : VAVSN5I77

Page Number

: A1-7 of 45



s=aranas. FCC RF Test Report

Report No. : FG472906

30M-ANT1

FR1 n77 / 30MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum v pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o At 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 30dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
15.66 dBm)| T M1[1] 18.62 dBm)|
20 dom ; -
20.d8 3.83776820 GHz] 20da P, PR Pav g P WP 3.8274130 GHz
e, W 26.00 dB / At - i ‘ 26.00 dB
10 dé 7 BW 30.450000000 MHz 10 da Bw 20.270000000 MHZ|
/ Q factor | 126.0 | Q factor 126.4]
0 dam + 0 dem 7[ i
10 d ' 10 ] f
/ / | ——
20 ~
N AV J - N
20 BT = iy
% —
40 40 d
S0 50
60 60 df
70 d -70
OF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.837782 GHz 15.66 dBm ndB down 30,45 MHz M1 1 3.8274 18.62 dBm ndB down 30.27 MHz
T 1 3.824595 GHz -10.34 dBm nd@ 26.00 d& T 1 3.8248 -6.33 dbm nde. 26.00 dB
T2 1 3.855045 GH2 -9.39 dBm Q factor 126.0 T2 1 3.B551 -7.12 dém Q factor 126.4
7 ! il '
8 L J - L RAs .

64QAM

256QAM

Middle Channel

Middle Channel

ctrum s s
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz Reflevel 26.50 dom  Offset 6.50 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att S0dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
14.82 dBm 14.89 dBm
20 dBm 3.8505490 GHz 20 dam 3.8521680 GHz
P e N e S 26.00 dB 26.00 dB
10 d B \ 30.330000000 MHz 10 dér 30.270000000 M
/ Q factor \ 127.0 ! Q factor 127.3
0 dam L 0 dem T
-10d I -10di 4 ll
-0 1 -20
| 1 T
7 3 | — / \
s == < 20y ~ : ST
40 -40
50 df =50 di
-60 -60
7o d 70 df
CF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.850540 GH2 14.82 dBm ndB down 30,33 MHz M1 1 3.852168 GH2z 14.83 d8m ndB down 30.27 MHz
TL 1 3.824835 GHz -11.74 dBm nd@ 26.00 d& T1 1 3.824895 GHz -11.56 dm nd@ 26.00 d&
T2 1 3.855165 GH2 -11.47 dBm Q factor 127.0 T2 1 -11.05 dam Q factor 127.3
7 T il !
L L 4 - L L 4 -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77
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saranas. FCC RF Test Report Report No. : FG472906
Occupied Bandwidth
Mode FR1 n77 : OB/ CP
ANT. Ant2
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.67 8.63 8.67 8.67
ANT. Ant1
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.77 8.65 8.65 8.63
Mode FR1 n77 : OB/ CP
ANT. Ant2
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.62 18.66 18.74 18.66
ANT. Ant1
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.74 18.74 18.62 18.58
Mode FR1 n77 : OB/ CP
ANT. Ant2
BW 30MHz 30MHz 30MHz 30MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 28.05 28.29 28.05 28.17
ANT. Ant1
BW 30MHz 30MHz 30MHz 30MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 28.17 28.05 28.23 28.17
Sporton International Inc. (Kunshan) Page Number 1 A1-9 of 45
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s=aranas. FCC RF Test Report FG472906

Report No. :

10M-ANT2

FR1 n77 / 10MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 0B @ RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ML CETEY] 18.27 dBm 1] M1[1] 16.24 dBm)|
20 do : 1.8388: 20 dém x 3.8877620 GH.
N . T2 3.8388210 GHZ] ey r 8377 2
e A T B8.671328671 MHZ 2 ‘ T Ny 8.631368631 MHZ|
10 ’ 10 da f
/ 4 { \
0 dam + 0 dém: ’ >
! L / Y
-10d L - -10
/ / \
-0 -20 di -
/ - A e
30 - - | o0 di —
HEd N
140 s N 40 df
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.64 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.838821 GH2 18.27 dBm M1 1 3.8377 GHz 19.24 dBm
TL 1 3.8356444 GHz 12.09 dBm Occ Bw 8.671328671 MHz T 1 3.8356643 GHz 12.74 dém Oce Bw 6.631366631 MHz
T2 1 3.8443157 GH2 12.83 dBm T2 1 3.8442057 GH2 11.83 dém
7 ! il '
L JL J L JL J

64QAM

256QAM

Middle Channel

Middle Channel

ctrum -
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
19.22 dim T EEED] 18.26 dBm
20 dBm 3.8410390 GHz 20 dBm 3.8401200 GHz
1 . Ny, A
¥ S 8.671328671 MHZ K [ 8.671328671 MHZ
10 i " 10 :
\ \
0 dem T 0 dem -
| \ /
10 d i x 10 d -
/ \
20 + 20 /
H,) /
30 g8m: = vy = S
40
-50 df -50 df
60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 20.0 MHz OF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.841030 GH2 19.22 d8m M1 1 3.84012 GH2 18.28 dBm
T 1 3.8356444 GHz 12.79 dBm Oce Bw 8.671328671 MHz TL 1 3.8356643 GHz 12.26 dBm Oce Bw 8.671328671 MHz
T2 1 3.8443157 GHz 12.73 dam T2 1 3.9443357 GHz 12.50 dam
7 T il !
L )jd J - L )jd J V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77
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s=aranas. FCC RF Test Report

Report No. :

FG472906

10M-ANT1

FR1 n77 / 10MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum v pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz RefLevel 26.50 dom  Offset 6.50 0B @ RBW 300 khz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 300 SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
HE 16.43 dBm 1] 19.38 dBm
20 dam 3.8371430 GHz 20 dém P P S 3.8418380 GHz|
B - r VT R VA R N —
- 8.771228771 MHZ 7 ~oce By 8.651348651 MHZ]
10 - 10 da
[ /
/ / \
0 dam - 0 dem + v
/ / N
10 d L -10 - b
/ 4 / \
-20 4 -20d = —
P ] | o~ - VA~
Y R A Py
40 40 d
S0 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 20.0 MHz CF 3.64 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.837143 GHz 16.43 dBm M1 1 3.84183B GHz 19.48 dBm
TL 1 3.8355644 GHz 9.94 dam Occ Bw B.771228771 MHz T1 1 3.8356444 GHz 11.94 dém Oce Bw 6.651348651 MHz
T2 1 3.8443357 GH2 10.87 dBm T2 1 3.8442057 GH2 13.44 dam
7 ! il '
L JL J L JL

64QAM

256QAM

Middle Channel

Middle Channel

ctrum s =
Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz Ref Level 26.50 dom  Offset 6.50 db = RBW 300 khz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
EEED] 15.76 dBm 16.76 dBm
20 dBm 3.8365630 GHz 20 dBm 3.8407990 GHz
b/ Ogawy T 8.651348651 MHz 1] e, 8.631368631 MHZ
10 dB S LA 10 dB S A
0 dam { 0 dam L
/ 1
£ -10d i
20 .
v 30 d Ty -
[ e . PR V4 W TV
~ a0
50 df -50 df
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 20.0 MHz OF 3.84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.836563 GH2 15.76 dBm M1 1 3.840709 GH2 16.76 dBm
T 1 3.8356444 GHz 7.60 dm Occ Bw B.651348651 MHz T 1 3.8356843 GHz 9.25 dm Occ Bw 8.631368631 MHz
T2 1 3.8442957 GHz 9.89 darm T2 1 3.8443157 GHz 10.01 dam
7 T il !
L )jd J - L )jd ) v

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77
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s=aranas. FCC RF Test Report

Report No.

: FG472906

20M-ANT2

FR1 n77 / 20MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o At 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
. 21.19 dBm Mi[1] 21.87 dBm)
20 dam =7 3.8350450 GHz 20 dem i y — T 3.8320880 GHz|
- 18.621378621 MHz ¥ Oce Bw 18.661338661 MHZ|
10 R 10 de i v
i \ / A
o dam T T 0 dem |
p / \ , i I
-10 El
f § \
2 : L s e - —T
J e, N T
~20-dpfn -30
40 40 d
S0 50
60 60 df
70 d -70
OF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.64 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.835045 GH2 21.13 dBm M1 1 3.832088 GHz 21.87 dBm
TL 1 3.8306494 GHz 12.91 dBm Occ Bw 16.621378621 MHz T1 1 3.8306484 GHz 14.69 dbm Oce Bw 16.661338661 MHz
T2 1 3.8492707 GHz 13.04 dBm T2 1 3.8493107 GH2 14.13 dem
7 ! il '
L JL J L JL

64QAM

256QAM

Middle Channel

Middle Channel

ctrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 6.50 GB & RBW 1 Mnz
o Att 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
198+ dim EEED] 20,99 dim
20 da T 3.8416780 GHz 20 dom e s T 3.8345650 GHz
7 Occ By 18.741258741 MHz Occ By Y 18.661338661 MHz
10 . 10 d
/ \ \
0 dam HF \\ 0 dem
10 d 1
| 1 \
/ \ \
- Y e
40 -40
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.841678 GH2 19.84 d8m M1 1 GHz 20.98 d8m
T 1 3.8306494 GHz 14.13 dBm Oce Bw 16.741258741 MHz 1 1 Hz 14.16 dBm Oce Bw 16.661338661 MHz
T2 1 3.8493906 GHz 13.71 dam T2 1 3.8493506 GH2 13.24 dam
7 T il !
L L 4 - L L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77

Page Number
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s=aranas. FCC RF Test Report Report No. : FG472906

20M-ANT1

FR1 n77 / 20MHz / CP

QPSK
Middle Channel

16QAM
Middle Channel

pectrum v pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o At 30dE SWT 57 ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
- EEED] 16.57 dBm . M1 21.73 dBm)
20 dam 3.8350450 GHz 20 dBm VA 4L — 3.8403200 GHz
T | s 18.741258741 MHz v Occ By 18.7412508741 MHz|
10 . 10 da
! \ {
1] | /
0 dam T T 0 dam: f
f | f
10 d ! v -10 §
/ “ 4
| v T~
‘_/ ™ "
]
40 d
S0 50
60 60 df
70 d -70
OF 3.84 GHz 1001 pts Span 40.0 MHz CF 3.64 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.835045 GH2 16.57 dBm M1 1 3.84032 GHz 21.73 dBm
TL 1 3.8306494 GHz 10.09 dBm Occ Bw 16.741258741 MHz T1 1 3.8306084 GHz 13.56 dbm Oce Bw 16.741258741 MHz
T2 1 3.8493906 GH2 10.49 dBm T2 1 3.8493506 GH2 14.23 dem
7 ! il '
L JL J L JL

64QAM
Middle Channel

256QAM
Middle Channel

ctrum s =
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz
o At S0dE SWT 57 ps @ VBW 3MHz  Mode Auto FET o At 30dE SWT  57ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
LS 17.16 dBm 1 EEED] 16.53 dBm
20 dam - - . Y 3.8417180 GHz 20 dam = — 38956440 GHz
EAnahd i LA 18.621378621 MHz| e ~ BT 18.581418581 MHZ|
10 3 10 E
) \
0 dam T 0 dam
4
10 d { T 10 d .
20 / \‘ 20 /
{ | Y
1= — BT T
40
50 df -50 df
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 40.0 MHz OF 3.84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.841718 GH2 17.16 dBm M1 1 3.835644 GH2 16.53 dBm
T 1 3.8306693 GHz 10.81 dBm Occ Bw 16.621378621 MHz T 1 3.8307602 GHz 10.37 dBm Occ Bw 16.561418581 MHz
T2 1 3.8493107 GHz 10.10 dam T2 1 3.8493506 GHz 10.23 dam
7 T 7 T
L L 4 - L L

Sporton International Inc. (Kunshan) Page Number : A1-13 of 45
TEL : +86-512-57900158

FCC ID : VAVSN5I77



s=aranas. FCC RF Test Report

Report No. : FG472906

30M-ANT2

FR1 n77 / 30MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum

pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o At 30dE SWT  94ps @ VBW 3MHz  Mode aute FFT e Att 3008 SWT 9.4 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 19.21 dim . M1 20.05 dBm)
20 dam - x, 1.8526470 GHz 20 dam 3.8318480 GHz
- S 3.85 Gl - EEANL Py oy YNV ¢- E
N pdenw 28.051948052 MHz il AR okcw % 28.291708292 MHZ]
10 1 " 10 da i i
odam / ! o dam } |
/ | ‘ \
10 ] 10 i \
-20 \ 20 df / I\
2 | - — 7T T N
| | _ [~ S e
v - — 50
' —{f o
e o
40 d
S0 50
60 60 df
70 d -70
OF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.64 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.852647 GH2 19.21 d8m M1 1 3.831B48 GHz 20.05 dBm
TL 1 3.825074 GHz 12.73 dBm Occ Bw 28,051946052 MHz T1 1 3.8257942 GHz 13.94 dbm Oce Bw 28.281708282 MHz
T2 1 3.854026 GH2 13.45 dBm T2 1 3.85408B59 GH2 13.53 dem
7 ! il '
L JL J L JL

64QAM

256QAM

Middle Channel

Middle Channel

ctrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz Reflevel 26.50 dom  Offset 6.50 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 30dE SWT  94ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M) 19.79 dim 8.7+ dBm
20 dem Y - 38467130 GHz 20 dam A —= 38307690 GHz
Y 28.051948052 MHz i N 28.171828172 MHZ
10 3 10 d J
0 dam \\‘ 0 dém: i
10 d t 10l (I
| / \
20 / 3 -20 ] +
/ \ \
30d uﬁ . ~
YA V) .
40
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.846713 GH2 19.79 d8m M1 1 3.830769 GHz 18.74 d8m
T 1 3.825074 GHz 13.13 dBm Oce Bw 28,051946052 MHz 1 1 3.9250141 GHz 13.00 dBm Oce Bw 28.171626172 MHz
T2 1 3.854025 GHz 13.11 dam T2 1 3.8540859 GH2 13.66 dam
7 T il !
L L 4 - L L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77

Page Number : A1-14 of 45



s=aranas. FCC RF Test Report

Report No. :

30M-ANT1

FR1 n77 / 30MHz / CP

QPSK

16QAM

Middle Channel

Middle Channel

pectrum v pectrum
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz RefLevel 26.50 dom  Offset 5.50 0B @ RBW 1 MHz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 3008 SWT 9.4 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
EEED] 16.76 dBm ML M1 19.19 dBm
20 dgm /{ 3.6917860 GHz 20 dBm T NP AT e 3.8361640 GHz
T o™ M e BEB B 28.171828172 MHz DEcBw g 28.051948052 MHz|
10 ¢ 10 da .
/ \ \
0 dam T 0 dam:
| |
r ‘.
20 / |
— | Ly ~4
- ~
40 40 d
50 d 50
60 60 df
70 d -70
CF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.64 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 3.831788 GH2 16.76 dBm M1 1 3.836164 GHz 19.19 dBm
TL 1 3.825074 GHz 9.51 dém Occ Bw 28.171626172 MHz T1 1 3.825674 GHz 13.83 dém Oce Bw 28.051848052 MHz
T2 1 3.8541450 GH2 10.00 dBm T2 1 3.854026 GH2 12.56 dem
7 ! i '
L JL J L JL

64QAM

256QAM

Middle Channel

Middle Channel

ctrum 3 3
Ref Level 26.50 dom  Offset 6.50 db = RBW 1 MHz Reflevel 26.50 dom  Offset 6.50 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 30dE SWT  94ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
14.60 dBm EEED] 15.89 dBm
20 dBm 3.8383820 GHz 20 dam "y 3.8404710 GHz
S 28.231768232 MHz - P o OGERT m, 28.171828172 MHz
10 dé; > = - 10 dé L ¢
/ |
0 dam 0 dém: F
10 d -10d | l‘
| |
-z0 -20 w‘
/
! =~ di 1
=— S v N AL M= = 7 ——
40 -40
50 df =50 di
-60 -60
70 d 70 d
OF 3.84 GHz 1001 pts Span 60.0 MHz CF 3.84 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.838382 GH2 14.68 dBm M1 1 3.840471 GHz 15.89 d8m
T 1 3.825074 GHz £.99 dm Oce Bw 28,231766232 MHz 1 1 3.825074 GHz 9.10 dm Oce Bw 28.171626172 MHz
T2 1 38542058 GHz 9.05 darm T2 1 3.8541450 GH2 9.79 dam
7 T il !
L L 4 - L L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : V4VSN5I77
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SPORTON LAB.

FCC RF Test Report

Report No.

FG472906

Conducted Band Edge

10M-ANT2

FR1 n77 / 10MHz / CP QPSK

Lowest Band Edge / FULL RB
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